
ASEAN’S JOURNEY TOWARDS 
SUSTAINABLE SANITATION:
A Practical Guide to Decentralised
Wastewater Management



ASEAN’S JOURNEY TOWARDS SUSTAINABLE SANITATION: 
A PRACTICAL GUIDE TO DECENTRALISED WASTEWATER MANAGEMENT

Authors: 
Pham Ngoc Bao (Lead author)1, Sui Kanazawa1, Yukako Inamura1, Andreas Schmidt2, 
Ajith Edathoot2, Rohini Pradeep2, Aparna Unni2 
1  Institute for Global Environmental Strategies (IGES)
2  URBANWaters Consulting GmbH

Copyright © 2024 Institute for Global Environmental Strategies (IGES).
All rights reserved.
ISBN: 978-4-88788-277-5

IGES is an international research institute that conducts practical and innovative 
research to realise sustainable development in the Asia - Pacific region.
[...]
This process uses aerobic microorganisms to degrade and eliminate organic matter and 
nutrients. It is an advanced treatment system. The key parameters for designing and 
operating an ASP for secondary or tertiary treatment include the amount of oxygen (air), 
concentration of the activated sludge and hydraulic retention time. Consequently, ASPs 
typically incorporate preliminary and primary treatment stages to remove grit, trash and 
primary sludge. ASPs are particularly effective in cold climates, show high removal rates 
for BOD, COD, TSS and NH4-N and can be configured to achieve additional nitrogen 
and partial phosphate removal. Noteworthy variations of ASP technology include SBR, 
combinations with carrier materials such as fixed-bed reactors or MBBRs or MBRs. ASPs 
offer notable treatment efficiency while requiring relatively modest land requirements 
(0.1–0.3 m² per capita) and energy consumption. Their operation demands a significant 
level of automation, dedicated design engineering and operational expertise.

Relevance for DWM:
ASPs are applicable to both decentralised and centralised wastewater treatment because 
of their compact size and availability as package plants. They are widely used in various 
applications. 

However, it is important to note that ASPs are energy-intensive and require stringent 
process control. Additionally, a well-established supply chain for services and spare parts 
is necessary to ensure their smooth operation.

Figure 4.22. Activated sludge process 
(Source: www.sswm.info)

Figure 4.23. Activated sludge process 
as a prefabricated package plant 
(Source: www.kubota.com)

CHAPTER 4 
TECHNOLOGY SELECTION

107



Up-flow anaerobic sludge bed (UASB) system 
Also known as an up-flow anaerobic                                    
sludge blanket system, UASB uses anaerobic                                                                                                                                        
microorganisms to degrade and eliminate  
organic matter and is primarily employed as an 
energy-efficient secondary treatment method in 
warm climates. It offers the additional benefit of  
biogas capture and generates significantly less 
surplus sludge as compared to that by ASP (up 
to 95% reduction). The design and operation 
of UASB systems are influenced by parameters 
such as hydraulic height (4–6 m), temperature, 
anaerobic sludge concentration, hydraulic  
retention time and up-flow velocity. In this  
system, pre-treated wastewater flows from  
the bottom to the top through a settling  
sludge bed/ blanket. The effectiveness of 
UASB is determined by the characteristics 
of the wastewater and the up-flow 
velocity. It is important to note that 
UASB is not a standalone system and is  
typically combined with preliminary and 
tertiary treatment stages based on the specific 
wastewater characteristics and treatment 
objectives.

Relevance for DWM:
Due to the operational complexities and 
construction depth of UASB, it is not commonly 
used in DWM applications. 

Figure 4.24. Up-flow anaerobic 
sludge bed system 
(Source: www.sswm.info)

108

ASEAN'S JOURNEY TOWARDS SUSTAINABLE SANITATION
A PRACTICAL GUIDE TO DECENTRALISED WASTEWATER MANAGEMENT



Trickling filter (TF) and Rotating Disc Contactor (RDC)
These are biological fixed-bed reactors used for aerobic treatment. In TFs, pre-treated 
wastewater is sprayed over a filter media bed, trickling from the top to the bottom through 
the filter bed. In RDC systems, active microorganisms are located on the disc surface; they 
come in contact with wastewater and air through rotation. The active bio-film present 
on the filter degrades the organic pollutants in the wastewater. The main parameters for  
designing and operating TFs are hydraulic and organic rates. TFs and RDCs require  
effective primary treatment and are applied mainly as secondary and partially tertiary 
treatment stages. Both systems have been at the forefront of aerobic wastewater  
treatment methods and show a good BOD, COD and NH4-N removal rate with a footprint 
of 0.3–0.8 m²/capita. They consume minimal energy, generate a small amount of surplus 
sludge and can operate effectively under various climate conditions, demonstrating  
robust performance in terms of wastewater treatment.

Relevance for DWM:
Due to the limited resource requirements and overall simplicity of operation, TFs are 
suitable for DWM. However, due to their structure being typically elevated 2–3 m above 
the ground and the associated potential issues with insects and odours, they have limited 
prevalence in DWM applications. 

Figure 4.25. Trickling filter 
(Source: www.sswm.info)

CHAPTER 4 
TECHNOLOGY SELECTION

109



Constructed Wetlands (CW)
These are open nature-based aerobic treatment systems that provide effective primary, 
secondary and tertiary wastewater and sludge treatment with the help of different ty-
pes of mineral filter media (sand and/or gravel), hydrophilic plants,  and macro/microor-
ganisms,. Constructed wetlands are land-intensive systems designed and operated as  
horizontal (3 – 6 m³/cap) and vertical flow systems (1 – 3 m³/cap). The design parameters 
are hydraulic and organic loading rates. The loading rate, ambient temperature and filter 
media type determine the treatment efficiency. 

Relevance for DWM:
The simplicity of operation and low energy demand make it an appropriate technology 
for DWM. However, because the land footprint required is relatively high, finding an ap-
propriate location is challenging. Along with an effective anaerobic or aerobic secondary 
treatment, it is recommended for decentralised application in urban areas.

Figure 4.26. Constructed wetlands 
(Source: www.sswm.info)

110

ASEAN'S JOURNEY TOWARDS SUSTAINABLE SANITATION
A PRACTICAL GUIDE TO DECENTRALISED WASTEWATER MANAGEMENT



Anaerobic baffled reactor (ABR) and anaerobic filter (AF)  
ABR and AF are biological reactors which are used for wastewater treatment without 
the need for electrical energy or chemicals. They operate through sedimentation and 
the action of anaerobic microorganisms. ABRs require preliminary and partial primary 
treatment, whereas AFs require effective primary treatment. Consequently, these 
systems are often implemented in a sequence of settler units, followed by 3–5 ABR 
chambers and 1–3 AF chambers. ABRs and AFs have demonstrated effective BOD 
and COD removal rates, ranging from 60% to 90%. Notably, they can be designed, 
implemented and operated in areas with limited wastewater expertise. With a footprint 
of 0.15–0.3 m2 per capita and the ability to be installed as underground tanks, they 
can be easily accommodated in various locations. Prefabricated products for ABR and 
AF systems are currently available in China, Thailand and Indonesia. The main design 
parameters for these systems are the up-flow velocity and hydraulic retention time.

Relevance for DWM:
The German non-profit development organisation BORDA (www.borda.org) has 
introduced and promoted the combination of ABR and AF technologies, with or 
without simple constructed wetlands, under the name DEWATS. This concept has 
proven to be effective in providing sustainable sanitation services to under-privileged 
communities worldwide. With thousands of successful implementations, BORDA 
and other development agencies have played significant roles in advancing DWM 
approaches. While ABR and AF technologies are highly relevant for DWM, it is important 
to note that they need to be combined with effective post-treatment technologies to 
meet increasingly stringent effluent discharge standards and climate-sensitive design 
requirements.

Figure 4.27. Anaerobic baffled reactor and anaerobic filter 
(Source: www.borda.de)

CHAPTER 4 
TECHNOLOGY SELECTION

111

http://www.borda.org/


Tertiary Treatment

The purpose of tertiary treatment is to remove wastewater pollutants that 
remain after secondary treatment, such as residual COD, BOD; nutrients such as 
nitrogen and phosphorus; and, pathogens.

Table 4.4. Components of tertiary treatment

Technology Relevance for DWM

Denitrification 

This removes nitrogen from wastewater. The denitrification process 
requires the prior oxidation of NH4-N nitrogen to nitrate and the 
presence of BOD . Constructed wetlands and polishing ponds can also 
be designed to provide partial or complete denitrification. 

Biological 
phosphate 

removal

This removes phosphate from wastewater through a biological process 
by binding the phosphate to the excess sludge for removal. This process 
is often integrated or combined with ASPs for effective treatment. 

Precipitation 

Aluminium sulphate or alum (Al2(SO4)3), ferric chloride (FeCl3) and ferric 
sulphate (Fe(SO4)3) are the most commonly used flocculants for TSS 
and phosphate precipitation. This technique requires a constant supply 
and accurate dosing of chemicals and effective sludge management. 
Phosphate precipitation is becoming more common, even in small 
WWTPs, especially where stringent phosphate effluent standards must 
be met and phosphate recovery is desired.

Sand filters 

Sand filters are effective in removing pathogens and treating low 
concentrations of BOD and COD. To avoid clogging or the need 
for frequent cleaning, sand filters work best when installed after 
effective secondary treatment and when total suspended solids (TSS) 
concentrations are low (<50 mg/l). Although small and compact, rapid 
sand filters require pumps, valves and regular backwashing. In contrast, 
slow sand filters are simpler but require a larger footprint and specific 
sand characteristics. Considering their advantages and disadvantages, 
rapid sand filters are commonly used in decentralised wastewater 
treatment applications, often in combination with ASP systems.

Constructed 
wetlands

Constructed wetlands, especially those with planted sand filters, 
are highly effective treatment systems for removing pathogens, TSS, 
residual BOD/COD and even emerging contaminants (ECs). Using 
special filter media, constructed wetlands can also remove phosphate. 
CWs are of great importance in DWM because of their low operating 
costs, effectiveness and flexibility for local integration.

112

ASEAN'S JOURNEY TOWARDS SUSTAINABLE SANITATION
A PRACTICAL GUIDE TO DECENTRALISED WASTEWATER MANAGEMENT



Technology Relevance for DWM

Advanced 
oxidation

The term ‘advanced oxidation’ encompasses technologies such as 
ultraviolet (UV) light, ozone and electrolysis. UV systems primarily 
target pathogens (bacteria and viruses) by exposing them to UV 
light. They are effective at TSS levels below 30 mg/l; this indicates 
that UV treatment requires prior effective secondary treatment and 
TSS removal, limiting its use in decentralised wastewater systems. In 
contrast, ozone and electrolysis technologies generate active oxidising 
radicals that are less sensitive to higher TSS and COD concentrations, 
making them more suitable for DWM. Ozone can pose a health and safety 
risk to operators and for small WWTPs, only on-site ozone generators 
are recommended. All these systems require electricity; however, the 
amount needed is relatively small and can be provided by solar systems 
if desired. Electrolysis systems are an emerging wastewater treatment 
technology which is being used in the domestic wastewater sector for 
several years. These systems, derived from industrial applications, can 
not only oxidise but also remove phosphate from wastewater.

Chlorination 

Chlorination is the most common method of wastewater disinfection 
(pathogen removal). However, too high a concentration of free chlorine 
in wastewater effluent discharged to the environment can cause several 
problems due to the formation of disinfection by-products (DBPs). 
When chlorine reacts with organic compounds, it can form DBPs such 
as trihalomethanes (THMs) and haloacetic acids (HAAs). These DBPs  
have adverse health effects on humans and aquatic life. To mitigate 
these problems, it is essential to control the free chlorine concentration, 
ensuring that the concentration does not exceed the most used 
international level of 0.5 mg/l. Adding chlorine to the effluent stream 
is relatively simple; however, controlling the dosage requires constant 
monitoring and dosage adjustment. This increases the complexity of 
the system; hence, it is not popularly used in small wastewater systems. 
An alternative is to install and periodically replace the activated carbon 
filter.

Activated 
carbon filter 

Activated carbon (AC) filters function via the process of adsorption, 
whereby hydrophobic components that repel water are adsorbed onto 
the carbon surface. These components include oil, chlorine, heavy 
metals, dyes, polyaromatic compounds (PACs) and others. However, 
AC filters are not effective in removing pathogens. It is important to note 
that the adsorption capacity of AC filters is limited. While low-loaded 
AC filters have a certain self-regeneration capacity for adsorbing 
organic pollutants, high-loaded filters need to be regularly replaced. 
Because of their ease of installation, they are often used in DWM. 

CHAPTER 4 
TECHNOLOGY SELECTION

113



Example of Johkasou:

Although the treatment principles of Johkasou are similar to the technologies 
mentioned above, the main feature of Johkasou is the introduction of new 
technologies in the secondary treatment to achieve high performance, for 
example, the bio-film filtration process, the moving bed bio-film process and 
so on. The table below shows the major certified structure, treatment process, 
capacity and treatment performance.

Table 4.5. Outline of the structural standards for Johkasou.

Figure 4.28. Johkasou 
(Source: Ministry of the Environment, Government of Japan (MOEJ). 
Available at: https://www.env.go.jp/recycle/jokaso/en/pamph/pdf/wts_full.pdf)

114

ASEAN'S JOURNEY TOWARDS SUSTAINABLE SANITATION
A PRACTICAL GUIDE TO DECENTRALISED WASTEWATER MANAGEMENT



4.3.3. Wastewater Treatment Technology and the Associated Treatment 
Objectives

As discussed in the previous sections, each wastewater treatment system has its 
own specific range of applications and treatment objectives. This important fact is 
often overlooked when comparing different treatment systems and should only be 
compared with technologies with the same treatment objective. It is also important 
to note that WWTPs consist of a series of treatment stages, each using a specific 
treatment process or technology with a specific objective and only in combination 
can the overall project objective be achieved.

An example is the combination of an anaerobic baffled reactor for 70%–80% 
BOD removal with an aerated system (ASP, SBR, RDC) for the removal of the 
remaining 20%–30% BOD and NH4-N. In ASEAN countries, where high temperatures 
prevail, municipal wastewater often undergoes anaerobic conditions already in 
the sewer network. By taking advantage of this condition, applying anaerobic 
treatment technologies such as anaerobic baffled reactors and anaerobic filters 
for removing organic matter saves 60%–70% energy consumption in the aerobic 
post-treatment stage. Subsequently, the energy-intensive processes, such as 
aeration, are specifically used for the polishing removal of limited parameters such 
as NH4-N. This approach not only saves energy but also increases the robustness of 
the treatment plant. Figure 4.29. provides an overview of the different technologies 
and their treatment objectives. 

Figure 4.29. Wastewater treatment technology and the associated treatment objectives 
(Source: Authors)

CHAPTER 4 
TECHNOLOGY SELECTION

115



4.3.4. Practical Guide for Assessing and Selecting  Wastewater Treatment 
Technologies

The success of a wastewater project depends on key critical factors such as the 
establishment of an enabling environment, the selection of appropriate technologies 
and the careful and high-quality implementation of these technologies.  Even 
seemingly simple technologies, such as an anaerobic baffled reactors, can perform 